MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 A Kalpataru Point, 2nd and

Fax: 24023516 et B 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in i/:ﬁv/"\.— Cinema, Near Sion Circle,
Email: ast@mpcb.gov.in NP7 Sion (E), Mumbai-400022
RED/S.S.l (R58) Date: 30/ 03|202]
No:- Format1.0/AS(T)/UAN No.0000063227/CR - 21 ©300\460

o o

M/s. SUJALAM CHEMICALS,

Plot No:- A-43 MIDC Kurkumbh, =l

Tal:- DAUND,Dist:-Pune s

Your Service is Our Duty

Sub: Renewal of Consent to Operate in RED/SSI Category.

Ref: 1. Consent to Operate accorded by Board vide BO/RO-PUNE/PCI-I/EIC-1191
/06/R/CC-316 dtd. 14.08.2006 which was valid upto 31.12.2007.

2. Consent to Operate accorded by Board vide RO-PUNE/CONSENT/1611
000413 dtd. 18.11.2016 which was valid upto 31.12.2018.

3. Your application No.MPCB-CONSENT-0000063227 Dated 21.12.2018

Your application No.MPCB-CONSENT-0000063227 Dated 21.12.2018

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule |, II, lll & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/12/2023

2. The capital investment of the project is Rs.0.8558 Crs. (As per C.A Certificate
submitted by industry )

3. Consent is valid for the manufacture of:

As,; Product "37,’;','33';' UOM
Products

1 |HEXACHLROETHANE 100 Kg/M
2 |TOLNAFTATE BP 100 Kg/M
3 [DITHRANOL EP/ BP 100 Ka/M

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Permitted (in

SrNo Description CMD) Standards to Disposal Path

Trade effluent ‘ As per Schedule-||CETP
2. |Domestic effluent 2.2 As per Schedule-1|Soaked in soak pit

SUJALAM CHEMICALS/CR/UAN No. MPCB-CONSENT-0000063227 (25-03-2021 04:28:39 pm) /QMS.PO6_F02/00 Page 10of 8




5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack No Description of stack/ Number of Standards to be
[+ : source Stack achieved

Boiler

As per Schedule -l

6. Non-Hazardous Wastes:
Sr No Type of Waste Quantity UoM Treatment Disposal
1 NA 0 Kg 0 0

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 fof
treatment and disposal of hazardous waste:

Sr No Category No./ Type Quantity UoM Treatment Disposal
35.3 Chemical sludge from waste .

1 water treatient 800 |Kg/M| Landfill [CHWTSDF

2 |28.3 Spent carbon 0.1 Kg/M|Incineration| CHWTSDF

8 The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9  This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10 The applicant shall not discharge any effluent in any other source other than the CETP
drain for further treatment and disposal.

11 The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof.

12 The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

13 The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

14 This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

For and on behalf of the
Maharashtra Pollutio ntrol Board.

WA

(P.K.Mirashe)
Assistant Secretary (Tech.)

Received Consent fee of -
D A D A G a 0 DR 0 parte a3 a D DE
1 25000.00 |TXN1812003264 28/12/2018|Online Payment
2 10000.00 |TXN2103002755 23/03/2021|0Online Payment
Copy to:
1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune |

- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

SUJALAM CHEMICALS/CR/UAN No. MPCB-CONSENT-0000063227 (25-03-2021 04:28:39 pm) /QMS.PO6_F02/00 Page 2 of 8




SCHEDULE-I
T 5 Jiti f li f Water Pollution Control:

1. Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 4.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Primary Clarifier/Primary Settling Tank),
Tertiary (Pressure sand filter, Activated carbon filter), Sludge treatment (Sludge
drying bed) for the treatment of 0.8 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or under
EP Act, 1986 and Rules made there under from time to time, whichever is

stringent:
sr.No B aTanT e Limiting concen:;acii:r; ;:::—t pt: exceed in mg/l,
(1) |pH 55t0 85
(2) |Oil & Grease 10
(3) |BOD (3 days 27°C) 100
(4) |Total Suspended solids 100
(5) |COD 250
(6) [Total Dissolve Solids 2100

C] The treated effluent shall be send to CETP through drainage line provided by MIDC
for further treatment and disposal after confirming above standards.

D] Industry shall install separate energy meter to the pollution control devices.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for the
treatment of 2.2 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards
1 BOD (3 days 27°C) Not to exceed 30 mg/I
2 Suspended solids Not to exceed 100 mg/I

C] The treated sewage shall be soaked in soak pit and overflow if any shall be
discharged on land for gardening within premise after confirming above standards.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

SUJALAM CHEMICALS/CR/UAN No. MPCB-CONSENT-0000063227 (25-03-2021 04:28:39 pm) /QMS.PO6_F02/00 Page3of 8




5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity

(CMD)

Industrial Cooling, spraying in mine pits

1. . 1.20
or boiler feed

2 Domestic purpose 1.60

3 Processing whereby water gets polluted 0.80

" |& pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. |Gardening 0.0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II

Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:

Stack

Stack Attached

APC Height Type of Quantity & S0,

5%

No. To System in Mtrs. Fuel UoM (kg/day)

S-1 Boiler Stack 25.0 |[DIESEL 3.0 Ltr/Hr [1.00( 12.00

2. The Applicant shall provide Specific Air Pollution control equipments as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance / CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Parameters Standards
Total Particulate Matter Not to exceed 150 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

6. Solvent Management shall be carried out as follows:

a. Reactors shall be connected to Chilled Brine Condenser system

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

c. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time so as to achieve more than 95% overall recovery

SUJALAM CHEMICALS/CR/UAN No. MPCB-CONSENT-0000063227 (25-03-2021 04:28:39 pm) /QMS.PO6_F02/00 Page 4 of 8




d. Solvents shall be stored in a separate space specified with all safety measures.

e. Proper earthing shall be provided in all the equipment’s, wherever solvent
handling is done.

f.  Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with chilled
Brine circulation.

h. Fugitive emissions shall be controlled at 99.95% with effective chillers.

i.  Solvent transfer shall be through pump.

j.  Metering and control of quantities of active ingredients to minimize wastes.
k. Use of automatic filling to minimize spillage.

I.  Use of close feed system into batch reactors.

m. Venting equipment through vapour recovery system.

SCHEDULE-IIN
Details of Bank Guarantees:

Sr Consent
° (C2E/ AmtofBG Submission Compliance Validity
No Cc20 Imposed Period Purpose of BG Period Date
/C2R)
Towards
compliance of
Consent to Rs. caea Consent condition
1 Operate 50,000/- Within 15 days and O&M of 31.12.2023 | 30.04.2024
Pollution Control
Systems

The above Bank Guarantee(s) shall be submitted by the applicant in favour of
Regional Officer at the respective Regional Office within 15 days from the date of
issue of Consent.

BG Forfeiture History

Amount of Submission Purpose Amount of Reason of

Consent

Srno.  (>E/C20/C2R)

BG g BG BG
imposed Bertod of BG Forfeiture Forfeiture

NA
BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA
SCHEDULE-IV
General Conditions:
1. The Energy source for lighting purpose shall preferably be LED based

2. The PP shall harvest rainwater from roof tops of the buildings and storm water drains
to recharge the ground water and utilize the same for different industrial applications
within the plant

SUJALAM CHEMICALS/CR/UAN No. MPCB-CONSENT-0000063227 (25-03-2021 04:28:39 pm) /QMS.PO6_F02/00 Page5of 8




3. Conditions for D.G. Set

a) Noise from the D.G. Set sheuid be controlled by providing an acoustic enclcsure or by
treating the room acoustically.

b) industry shouid provide acoustic enclestre for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss
or for meeting the ambient noise standards, whichever is on higher side. A suitable
exhaust muffler with insertion ioss of 25 dB (A) shall also be provided. The measurement
of insertion loss will be done at different points at 0.5 meters frem acoustic
enclosure/room and then average.

¢) Industry shouid make efforts to bring down noise lavel due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.

d) Installation of DG Set must be strictly in compliance with recommendations of DG Set